XCEARMICCORAEER BRAICBDTHCBBELTIES W,

Before beginning assembly, please read these instructions thoroughly.

Bitte lesen Sie die Anweisungen vor Gebrauch genau durch!
Veuillez attentivement lire les instructions avant I’emploi!
Lea cuidadosamente este manual de instrucciones antes de comenzar el montaje

DBX VE readyset
1:10 Scale

Radio Controlled Brushless Motor Powered 4WD Racing Buggy

ﬂMaﬂuﬁpaﬂE

MAINTENANCE MANUAL
AV TF Y AGAE

THE FINEST RADIO CONTROL MODELS

-
OFRKITET TIBICFHIAL THD FT . AT TV AP/ =Y DIHADRIC
SEICLTLEE VN, XV TFY AP TORNENLAIE. BELKS
DIRFEES U < [FYtt 1 —EREZ TRAVEDE LS,

@ This instruction manual follows the model's order of assembly.
Please keep and refer to this manual for maintenance or when
replacing parts. Users unfamiliar with maintaining and assembling
this model should contact their Kyosho distributor or hobby shop.

@Diese Bauanleitung beschreibt die Montage des Modells. Bewahren
Sie diese Dokumentation unbedingt fuer Ersatzteilbestellungen oder
Reparaturen am Modell auf. Falls Sie Fragen haben, wenden Sie
sich bitte an Ihren Fachhaendler oder direkt an KYOSHO
Deutschland.

@ Cette notice décrit les différentes phases de montage et de
maintenance du modeéle. Pour les utilisateurs peu familier avec le
modélisme, en cas de doute ou de probléeme, contacter votre
revendeur afin d'obtenir les conseils d'un spécialiste.

@ Este manual de instrucciones explica los pasos de montaje del
modelo. Por favor conserve este manual siempre a mano para
realizar un correcto mantenimiento y consultar la lista de piezas a la

\_ hora de cambiar algun repuesto.

\
@AY TF Y RPNV RIRT B, EAPHRER SBNES

ICRZMTF TS,

@ Take care not to lose parts or screws etc. when performing
maintenance or replacing parts.

@Achten Sie darauf, dass Sie keine Teile oder Schrauben waehrend
der Montage am Modell verlieren.

@ Faire attention de ne pas perdre de vis ou autres petites pieces du
chassis ... En cas de perte, les remplacer immédiatement.

@ Tenga precaucion de no perder ninguna pieza a la hora de realizar
el mantenimiento o de cambiar algun repuesto.

J
KHWBHBDIH, FERABELEITZHE1H D ET. *Specifications are subject to change without prior notice!  *Technische Anderungen sind ohne vorherige Ankiindigungen méglich! (FNZIR{LPE)
*Les spécifications peuvent changer sans préavis! *El fabricante puede modificar los kits sin previo aviso NO 30842

© Copyright 2009 KYOSHO CORPORATION /2 M in#i i 5
30842-MMO01



ficZ% X %% / ITEMS REQUIRED FOR OPERATION

DAS NOTWENDIGE ZUBEHOR / MATERIEL NECESSAIRE / PARA SU FUNCIONAMIENTO

Tools required CAUTION: Handle tools carefully!
Die notwendigen Werkzeuge WICHTIG: Gehen Sie vorsichtig mit Werkzeugen um!
Les outils utilgisés 9 iIE IMPORTANT: Maniez les outils avec prudence!

n ) AVISO: Maneje las herramientas cuidadosamente!
Herramientas necesarias

W TICELGTE f EATZTEORRWCE., +REELTIREZW,

FYMIA-TWBIE —fREETR 7otHY—
TOOLS INCLUDED / GELIEFERTE WERKZEUGE TOOLS / Werkzeug ACCESSORIES / Zubehor
| OUTILS FOURNIS / HERRAMIENTAS INCLUIDASJ OUTILS / HERRAMIENTAS ) ACCESSOIRES / ACCESORIOS
WAL Y F (1.5mm, 2mm, 2.5mm, 5mm) B+ RZA/8— (R H N No0.96154 0
Hex wrenches (1.5mm, 2mm, 2.5mm, 5mm) Phillips screwdrivers (sizes: L, M, S) KYOSHO AR v LY )L— I§
Sechskantschliissel (1.5mm, 2mm, 2.5mm, 5mm) Kreuzschlitzschraubendreher KYOSHO Special Glue m
Clé allen (1.5mm, 2mm, 2.5mm, 5mm) Tournevis cruciforme R
Llaves Allen (1.5mm, 2mm, 2.5mm, 5mm) Destornilladores Phillips Instant Glue / Sekundenkleber E
Colle cyanoacrylate / Pegamento instantdneo
Bx>Ovy 7l

WSIARYF
2mm U

Screw Cement / Schraubensicherung
Needle Nose Pliers

Frein filet / Fijatornillos

P— a— )
—

2.5mm Flachzange Scissors
Pinces plgtes Schere ‘ SCREW
o Ciseaux No0.94402 CEMENT

Alicates de punta fina

ﬂ Tijera @
BHFLYF (R) =370 o=
Cross Wrench (big) V @
Kreuzschlussel (grof3)
Clé en croix (grande)

Oy 2%+ k (FE/10cc)
Loctite (Medium Strength / 10cc)
Loctite (mittelstark / 10ml)
Loctite (Moyenne / 10cc)

Loctite (Medio / 10cc)

Llave de cruz (Grande) =y /(= Whyy—F47 No0.36219
Wire Cutters Sharp Hobby Knife SPHATTyIY—<—
E Sgitenschneider Scharfes Bastelmesser SP KNIFE EDGE REAMER
Pince coupante Cutter REIBAHLE
Alicate cortacables Cuchilla de Hobby

ALESOIR SPECIAL
HERRAMIENTA TALADRO CARROCERIA

— [ &= [T
— 11

TRIIIARET, B ~ 15mmORBIFNTESZIETY,

[ ] m

) ~¥
| ES)

Awl No need to pre-drill! Drills neat 1 ~ 15mm holes directly!
Spitzahle UnerlaBlich, niitzlich! Diese Ahle bohrt Ihnen 1 ~ 15mm
Poincon Lécher, einfach und sauber!

Punzén Un must! Permet de faire des trous de 1 ~ 15mm sans

effort! Idéal pour les carrosseries.
I Perfora agujeros desde 1 a 15mm.

I TRIDFEE (1) /BEFORE YOU BEGIN(1)

BEVOR SIE BEGINNEN(1) / AVANT DE COMMENCER(1) / ANTES DE EMPEZAR(1)
A TORIICTERD C EISEELTLEE W,

O DHIAEE R Ha WEEERT 5. gg,:ﬁ;t
@F vy NOABRZHEND D, « . ‘ WY
N - s AT T
XF—FRFEHB D & L1 5, BEVWRH ORI TS | Bon
[EMNEH 1 —H —1HHKEE T TEELIEI 0, ‘ Correcto
QNS BHMRBOTPY A XEMEABR WL SICT B,
ESEICUTHERUBNSHEITS,
O@TP ERZMHHDEEF - - - Wrong
#HoH Z HMNE L THERDEE S NS K THED T
<rEE0, TN ralsen
1 U, SBRHNERT 5% THHB & CANENS = auvais
{BHEI, Mal
Before assembling, please read the following carefully: Avant 'assemblage, veuillez lire les points suivants attentivement:
@First, read this instruction manual and familiarise yourself with the model’s @Lisez d’abord complétement cette notice; ainsi vous aurez un apergu du
construction. déroulement et pourrez mieux vous orienter.
@Check the kit contents. Should any parts be missing, contact the retail shop from @ Vérifiez ensuite le contenu du kit.
where the model was purchased. Si jamais il y a des pieces manquantes, adressez-vous directement a votre
@Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page magazin spécialisé ou au distributeur Kyosho dans votre pays.
before fitting to ensure that you are installing the correct parts. @Ne confondez pas les vis et les petites pieces! Vérifiez-les a 'aide des
@Tighten Self tapping (TP) screws into parts until you have a secure attachment. illustrations dans chaque plage de montage, puis assemblez les.
However, be careful not to overly tighten TP screws as the threads may be @Lorsque vous serrez une vis autotaraudeuse:
damaged. Serrez jusqu’a ce que la piece a monter soit bien installée. Pourtant, veillez a
ne pas trop la serrer puisque vous risquez d’abimer le filet dans la piéce.
Lesen Sie folgendes vor dem Zusammenbau aufmerksam durch: Antes de comenzar el montaje, lea atentamente lo siguiente:
@Lesen Sie zuerst die Bauanleitung ganz durch und verstehen Sie den Aufbau @Lea, en primer lugar, este manual para obtener una idea general.
Ihres Modelles. @Compruebe la conformidad de todas las piezas.

@Uberpriifen Sie den Verpackungsinhalt.
Sollten Teile fehlen, wenden Sie sich direkt an Ihren Fachhandler oder an den
Kyosho-Vertreiber in lhrem Land.

@Verwechseln Sie Schrauben sowie kleine Bauteile nicht! Vergleichen Sie sie vor

Si faltara alguna pieza, contacte con la tienda donde lo adquirié.
No se admitiran reclamaciones en modelos en proceso de montaje.
@Antes de colocar las piezas y tornillos, asegurese mirando la tabla en cada

dem Einbau mit den Darstellungen in Originalgrée in den Baustufen. paso.
@Beachten Sie beim Festziehen einer Treibschraube folgendes: @A la hora de apretar Tornillos Autorroscantes(TP):
Schrauben Sie solange, bis das anzubringende Teil sicher und fest sitzt. Achten Apriételos firmemente en la pieza donde corresponda.
Sie jedoch darauf, daB Sie den Gewindegang im Material nicht tiberdrehen! No intente apretarlos demasiado, ya que podrian deformar la pieza.

2



HIITHIDERE (2) /BEFORE YOU BEGIN(2)

BEVOR SIE BEGINNEN(2) / AVANT DE COMMENCER(2) / ANTES DE EMPEZAR(2)

FvhCE BOPRENES ERXLIWIBEIE K A>TVWET, SASICEREIRNG D £IOTHERL THSMHEIITT

<EEW,

This kit contains screws and hardware in different metric sizes and shapes. Before using them, check the screws on the true-to-scale diagrams
on the left side in each assembly step.

Dieses Kit enthalt Schrauben und Teile in unterschiedlichen metrischen GréBen und Formen. Vor der Montage sollten diese wéhrend jedes Bauschritts
mit den maBstabsgetreuen Schaubildern auf der linken Seite verglichen werden.

Ce kit contient des vis et des pieces de différentes tailles et formes. Avant de les utiliser, vérifiez les vis sur les dessins a échelle réelle a gauche
de chaque étape de montage.

Este juego contiene tornillos y hardware en differente tamano metrico y formas. Antes de utilizarlos, verifique los tornillos en el verdadero escalar
esquemas en el lado izquierdo en cada paso de la asemblea.

@/ \YER@E DY+ X / OTHER HARDWARE
Andere Teile / AUTRES / OTROS ACCESORIOS

@ X DIELE / SCREWS
Schrauben / VIS / TORNILLOS

Ow>

EX TPEX 3x12mm £ X 3mm vy —-Fvhk E4EUVT
Screw Self-tapping (TP) Screw Screw Washer * Nut E-ring
LK Schraube LK Treibschr LK Schraube Scheibe * Mutter E-Ring E4
Vis Vis TP Vis 3x12mm Rondelle * Ecrou Clips 4mm
Tornillo Tornillo TP Tornillo 3x12mm Arandela * Tuerca Clip E4
| | e GMMMNNM“LSmm (::iismmégia
‘f 4mm
Fryv7ER TPHZER 12mm >
Cap Screw TP F/H Screw N
Inbusschraube SK Treibschraube 5x10mm X% - FVrT 5.8mm EOR—)L
Vis Vis TP F/H 3xi2mm U5 £ 2 Metal Bushing - Ball Bearing ' Pillow Ball
Tomnillo allen Tomnillo TP F/H F/H Screw Lager - Kugellager - Kugelschraube
SK Schraube Bague Métal - Roulements & billes 9
w DW Vis F/H 3x12mm Casquillo Metélico » Rodamiento Eg;ﬂ:z ggmm
Tornillo 3x12mm F/H 5mm E
HIER Ty hER L= Ommm
Flat Head (F/H) Screw Set Screw 4‘L 3mm 'l @
SK Schraube Gewindestift ‘f Q
Vis F/H Vis BTR 12 5.8
Tornillo F/H Prisionero mm -8mm
SEEEDR M So funktioniert die Bauanleitung: 5
HAEDQ RN g ( 5ieAfl Example)

How to read the instruction manual:

: CDEETHITERB L E DB,
DB ZEL BRI, ERY
¥y NADERIF. EXEERVWTF—

No.MMfFiF S TWET, ART/I—Y%
BATZEEF—No.ZSBLTLIZE W,

: EABANTRE OV —IAERSINT

WEF, Y—7ITER U THEIZLTEESD
TLIEEW, Y=Y DA, &ER—Y
DFIEHDET,

: Gives the name of the part being made and

the serial number of steps for assembling.

B: Details the key-number of parts, actual-size

drawings and quantity of parts to use.

: All parts, except screws, are identified by key

Numbers. When purchasing spare parts,
identify the key number of the part required
and cross reference this to the Spare Parts
page, which shows the purchasable spare
parts and the key numbers contained within.

: This instruction manual uses several

symbols. Pay careful attention to them
during construction. Details are given at the
bottom of each page.

: Die Nummer der Baustufe sowie das zu

bauende Teil werden angegeben.

: Teilenummer, Teilename, Darstellung in

OriginalgréBe und Anzahl.

: Die Teilenummer stellt den Bezug zu unserer

Bestellnummer her. Am Ende der
Bauanleitung finden Sie eine Ersatzteilliste,
die zu der Teilenummer die entsprechende
Bestellnummer liefert.

: Diese Bauanleitung verwendet verschiedene

Piktogramme, deren Bedeutungen unten auf
jeder Seite erklart werden.

Comment lire les instruction:
Como leer el manual de instrucciones:

( Exemple Beispiel

Ejemplo )

1 70> Y ANRY 3 /Front Suspension / Vordere Aufhangung
Suspension avant / Suspension Delantera X

@®5x10mm X% )L
Metal Bushing
Lager
Bague Métal 5x10mm
Casquillo Metalico 5x10mm

Achsschenk
Vis a fusée
King Pin

S5

- C

NN
‘/@
|

: Numéro de la plage de montage et le nom de

la piece a assembler.

: Numéro de référence de la piece, nom, illust-

ration en grandeur réelle et quantité utilisée.

: Toutes les pieces, exceptées les vis, sont

identifiées par un numéro de référence. Pour
I'achat de pieces de rechange, trouvez ce
numeéro dans la liste pour pieces de rechange
a la fin de cette notice. Toute a la gauche de
cette méme liste, vous trouverez ainsi le
numéro de commande correspondant.

: Cette notice utilise des icones dans les

plages de montage. Référez-vous au bas de
chaque page pour savoir leur signification.

: Indica el numero del Paso y la Parte a ser

montada.

: Numero, Nombre de la Pieza, Dibujo a

escala real, Cantidad utilizada.

: Todas las piezas, excepto los tornillos vienen

identificadas por un nimero. Para
comprarlas por separado,

mire el nimero en la lista de piezas y apunte
la referencia de la columna izquierda.

: Este manual de instrucciones utiliza diversos

simbolos.
Téngalos en cuenta durante el montaje.




I TRIDFE (3) /BEFORE YOU BEGIN(3)

BEVOR SIE BEGINNEN(3) / AVANT DE COMMENCER(3) / ANTES DE EMPEZAR(3)

Erklaerung zu den Symbolen in dieser Anleitung
Liste des symboles a respecter lors du montage:
Pictogramas utilizados en este manual de instrucciones

Symbols used throughout the instruction manual, comprise:

ﬂ SEAZEICEDNTVWEY—7

ERUTHII TS,

Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

BiEEEAITEEY %,

Verwenden Sie Sekundenkleber.
Collez avec de la colle cyanoacrylate.
Aplique pegamento cianocrilato

JLREERITEET %,

Apply rubber type glue.
Gummikleber.

Collez avec de la colle a caoutchouc.
Aplicar cola de contacto.

TIREED,
Apply grease.
Fetten.
Graissez.
Aplicar grasa.

billl- YN

Must be purchased separately!

Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!

Debe comprarse por separado.

Apply instant glue (CA glue, super glue).

H 31 @ =] EN

EARUKSICHIITS,.

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le c6té gauche comme le coté droit.
Realice el montaje de igual forma en ambos lados.

b

@

R,

Temporarily tighten.

Vorlaufig festziehen.

Vissez temporairement.
Apriete de manera provisional.

S)

XIOY I HZES,

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack. X
Appliquer du frein filet.
Aplique liquido fijatornillos.

M E ITER.

Note the direction.
Einbaurichtung beachten.
Notez le sens.

Fijarse en el dibujo.

ERIR,
For Left.
Links
Gauche
Izquierda

EH = S

AEYSLSICHITS,

Ensure smooth, non-binding movement when assembling.
Das Teil muB3 sich leicht bewegen lassen.
La piéce doit pouvoir pivoter autour de la vis.
Asegurese que la pieza se mueve suavemente.

ESDIBICHEIIT S,

Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans 'ordre indiqué.

Realice el montaje en el orden indicado.

2ty MEIZTS (A1),

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu’indiqué.
Repita las veces sefaladas.

[R~E,

True-to-scale diagram.
MaBstabsgetreue Darstellung.
lllustration a I'échelle.

Dibujo a tamafo real.

G,
For Right.
Rechts
Drolte
Derecha




— Y ) N R R S I D —
77 %1 / Differential / Gear Differential Q Za¥ bk /IR @ >y —H
Diffé tiel / Dif ial For front and rear For center
lerentie irerencia vorn & hinten Mitte
Pour l'avant et I'arriere Pour le centre

@ Delantero y Trasero Central
HeZZT. N\vIovazE¥d %,
&\ BWHEZEZ T, Ny T THEIT D
@ Adjust the backlash with the shims.
Zahnflankenspiel mit Distanzscheiben justieren
\ Ajuster I'entre-dents avec les rondelles.
@ Ajuste la holgura con las arandelas.
@/@
Q

x1[B]

N

2.6x12mm (16)

@®o0U>vUPs ®4x10mm ¥ LA ®4x27mm ¥v 7k @F7Yav1vb i3 12x18x4mm N7 Y >
O-ring P5 Shim Shaft Differential Shaft Ball Bearing
O-Ring P5 Unterlegscheibe Welle Welle Differential Kugellager
Joint thorique P5 Rondelle de callage Axe 4x27mm Noix de cardan Roulements a billes
Junta Térica P5 Arandela 6 Eje 4x27mm Salida diferencial Rodamiento

I — |3
””””””” ° )
(®)5x 12mm YL @®26x12mm TPH¥>Ex | | e W1 6

(02 x 10.8mm £~ Shim TP F/H Screw

Pin Unterlegscheibe SK Treibschraube 12x15x0.2mm ¥/
Stift Rondelle de callage Vis TP F/H 2.6x12mm Shim
Axe 2x10.8mm Arandela Tomillo 2.6x12mm TP F/H Unterlegscheibe
Pasador [ ~ \ . | WWEY--oooeoeeeoeoeo 12 Rondelle de callage
) 6 U ) 6 Arandela
TYREED, 2ty MEIZTS (B),
Apply grease. Assemble as many times as specified.
Fetten. Sooft wie angegeben zusammenbauen.
Graissez. Assemblez aussi souvent qu’indiqué.
Aplicar grasa. Repita las veces sefialadas.




2 FY R U X [ Gearbox / Getriebegehduse
Carter de différentiel / Caja de transmision

i92x10.8mm E>~
Pin
Stift
Axe 2x10.8mm
Pasador

195 x8mm X7 UV
Ball Bearing
Kugellager
Roulements & billes

@®5x10mm X7 YT
Ball Bearing
Kugellager
Roulements & billes
Rodamiento

QWIEA 7> 3> DRYETAHF—EB T BERICHER/—Y T,
Part is required when installing the optional stabilizer.

Bauteil bei Einbau des optionalen Stabilisators benétigt.

La piece@ est nécessaire pour installer la barre anti-roulis option.
Necesitara la pieza cuando instale la barra estabilizadora opcional.

Cross section
Querschnitt
Vue de coupe
Vista lateral

3 FY Ry ¥ X / Gearbox / Getriebegehiuse
Carter de différentiel / Caja de transmision

26x12mm TPE X
TP Screw
LK Treibschr
Vis TP 2.6x12mm
Tornillo 2.6x12mm TP
—————————————————

(A Jed=PAVORE::)
(For front and rear)
(vorn & hinten)

(Pour l'avant et l'arriere)
(Delantero y Trasero)

2.6x12mm

2.6x12mm Q

TUREED, X2 2ty MBEIZTS (B),

Apply grease. Assemble as many times as specified.
Fetten. Sooft wie angegeben zusammenbauen.
Graissez. Assemblez aussi souvent qu’indiqué.
Aplicar grasa. Repita las veces sefialadas.




4 70Oy hFYRw ¥ X/ Front Gearbox / Vorderes Getriebegehduse
Carter de différentiel avant / Caja de transmision Delantera

3x12mm TPEX
TP Screw
LK Treibschr
Vis TP 3x12mm

Tornillo 3x12mm TP
ﬂu\\\\\\\\\\\\\\\\\\\w\w ———————————————— 4

@9)5.8mm EOR—)L
Pillow Ball
Kugelschraube
Rotule 5.8mm
Rétula 5.8mm

® Omm

Ve

@

1mm
-—

~N

J

3x12mm

Holes for mounting.

Diese Bohrungen verwenden

Trous pour le montage.
Aguijeros a utilizar.

5 v ¥Ry ¥ X/ Rear Gearbox / Hintere Getriebegehéuse
Carter de différentiel arriere / Caja de transmision Trasera

4 N\
1mm
.
@ Py
g J

3x10mm TPEX
TP Screw
LK Treibschr
Vis TP 3x10mm

Tornillo 3x10mm TP
i 1

3x15mm TPEX
TP Screw
LK Treibschr
Vis TP 3x15mm
Tornillo 3x15mm TP

ﬂ\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\‘r ————————————— 4

@95.8mm EOR—IL
Pillow Ball
Kugelschraube
Rotule 5.8mm
Rétula 5.8mm

® Opm

-

#1mm /
approx. Tmm/ ca. 1mm /
environ 1mm / aprox. 1Tmm

Q) R

Holes for mounting.

Diese Bohrungen verwenden

Trous pour le montage.
Aguijeros a utilizar.

= EREL THII TS/,
=8l Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

MEIER,
Note the direction.

Einbaurichtung beachten.

Notez le sens.
Fijarse en el dibujo.




>+ — [ Chassis / Das Chassis
Chassis / Chasis

ZAOYKREVPRY IR
Front Gearbox

Vorderes Getriebegehéuse
Carter de différentiel avant

\-
3x12mm g&mzmm

Caja de transmision Delantera

Y EVPRy I X
Rear Gearbox

Hintere Getriebegehause
Carter de différentiel arriere
Caja de transmision Trasera

3x12mm

3x12mm

3x12mm TPHYZEX
TP F/H Screw  SK Treibschraube

Vis TP F/H 3x12mm  Tornillo 3x12mm TP F/H
TS oo 10

7 t—7Rt - /X\—/ Servo Saver/ Servo Saver
Sauve-servo / Salvaservos

#911mm
Y approx. 11mm
ca. 11mm
—— environ 11mm
A aprox. 11mm

3x8mm EZ
Screw
LK Schraube
Vis 3x8mm

Tornillo 3x8mm
«llllllllllllllll ffffffffffffffff 2

Tornillo 3x10mm F/H

3x10mm EZ 3x10mm YL @5.8mm EOR—IL
Screw F/H Screw Pillow Ball
LK Schraube SK Schraube Kugelschraube
Vis 3x10mm Vis F/H 3x10mm Rotule 5.8mm

Tornillo 3x10mm
i R 2 Dﬂﬁm ———————————————— 2 Omm

Rétula 5.8mm

& 3x10mm

******* 3 45
3x10mm(F/H)
Pd %Ay VEEES, o IREEECESelS g1 1 R1E &, B EITER,

) Apply threadlocker (screw cement). El Ensure smooth, non-binding movement when assembling. LU Temporarily tighten. Note the direction.
Verwenden Sie Schraubensicherungslack. Das Teil muB sich leicht bewegen lassen. Vorlaufig festziehen. Einbaurichtung beachten.
Appliquer du frein filet. La piéce doit pouvoir pivoter autour de la vis. Vissez temporairement. Notez le sens.

Aplique liquido fijatornillos. Asegurese que la pieza se mueve suavemente. Apriete de manera provisional. Fijarse en el dibujo.




Y% —F+ /Ry ¥ X /Center Gearbox / Die mittlere Getriebegehéduse
Carter de différentiel central / Caja central

3x10mm TPE R 8x10mm 3x10mm
TP Screw
LK Treibschr
Vis TP 3x10mm

Tornillo 3x10mm TP
[ - 4

Center Differential
Mitte Gear Differential
Différentiel Centre
Diferencial central

Y9 —%¥R v 2/ Center Gearbox / Die mittlere Getriebegehause | )
Carter de différentiel central / Caja central [E]
76mm
(CNg | ]
@, D)
J {
- J
103mm

Iy
Y

3x10mm TPHZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm

[ Tornillo 3x10mm TP F/H
,,,,,,,,,,,,,,,,,,,, 4

TIRERD, R~E, WA =5 DJEICHEIZ TS,

Apply grease. True-to-scale diagram. osll Assemble in the specified order.

Fetten. MaBstabsgetreue Darstellung. In der angegebenen Reihenfolge zusammenbauen.
Graissez. lllustration a I'échelle. Assemblez dans I'ordre indiqué.

Aplicar grasa. Dibujo a tamafio real. Realice el montaje en el orden indicado.




1 O 70> k7 vIS—7F"vF /Front Upper Deck / Vordere, obere Chassisplatte
Platine supérieure avant / Soporte delantero

3x10mm TPEX
TP Screw
LK Treibschr
Vis TP 3x10mm

Tornillo 3x10mm TP
[ g - 3

3x10mm TPHZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm
Tornillo 3x10mm TP F/H

3x10mm(TP)

3x10mm(TP F/H)

3x10mm(TP)

O H<T. BREHLTVEED,
Use the screws that were tightened temporarily in Step A .
Schrauben aus Baustufe [ verwenden.
Fixer les vis qui étaient temporairement fixées a I'étape [ .
Utilice los tornillos apretados de manera provisional en i .

1 1 )+ 77w /)X—7F"v % / Rear Upper Deck / Hintere, obere Chassisplatte
Platine supérieure arriere / Soporte trasero

3x10mm TPE R 3x10mm(TP)
b Seron 3x10mm(TP) /?
LK Treibschr
Vis TP 3x10mm ;
Tornillo 3x10mm TP D

i 3

3x10mm TPHZE X
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm
Tornillo 3x10mm TP F/H

D

v
TR

N

/0
!
—_/3
Vas

\

10




1 2 70Y kY R77—L / Front Suspension Arm / Vordere Aufhédngung Querlenker
Suspension Triangle avant / Suspensién delantera

3x39mm Y+ 7 bk
Shaft
Welle
Axe 3x39mm
Eje 3x39mm

3x46mm ¥ 7k
Shaft
Welle
Axe 3x46mm
Eje 3x46mm

GY3x7x4mm TS Hh5—
Plastic Collar
Kunststofflager
Palier plastique

@ |:| Casquillo plastico
,,,,,,,,,,,,,,,,, 2

2.6x6mm TPEX
TP Screw
LK Treibschr
Vis TP 2.6x6mm

Tornillo 2.6x6mm TP
—————————————————————— 2

O 6. B 27— LR ERLETT.
(7), 68 suspension arms are interchangeable between front / rear and left / right.

Vordere Aufhaengungen (Teil @ und ) sind zwischen links/rechts und vorne/hinten austauschbar.

Les triangles sont interchangeables entre avant/arriére et gauche/droite.
Los brazos de suspension @ pueden cambiarse delante detras, izquierda derecha.

1 3 70> kJX>JX— [ Front Bumper / Vordere StoBstange
Pare-choc avant / Parachoques delantero

3x10mm TPE X
TP Screw
LK Treibschr
Vis TP 3x10mm

Tornillo 3x10mm TP
| o

3x10mm
3x10mm Q) 70V EUTTRRINES O TER.
NOTE: Shape of front and rear is different.
Achtung: Die Form der Vorder- und Rueckseite ist unterschiedlich.
NOTE : La forme entre I'avant et |'arriére est différente
NOTA: La forma de la parte delantera y trasera son diferentes.
JERE U THIZIT B, EARUKLSICHIITS,

Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

g

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le c6té gauche comme le coté droit.
Realice el montaje de igual forma en ambos lados.

11




1 4 ') R 77— L / Rear Suspension Arm / Hintere Aufhédngung Querlenker
Suspension Triangle arriére / Suspension Trasera

3x56mm ¥+ 7 bk
Shaft
Welle
Axe 3x56mm
Eje 3x56mm

@)3x39mm ¥+ 7k

Axe 3x39mm
Eje 3x39mm

G93x7x4mm 75 H5—
Plastic Collar
Kunststofflager
Palier plastique

@ |:| Casquillo plastico
,,,,,,,,,,,,,,,,, 2

3x12mm TPEX
TP Screw
RK Treibschr
Vis TP 3x12mm
Tornillo 3x12mm TP

\\\\\\\\\\\\\\\\\\\\\\\\“- ———————————————— 4

3x12mm

N

1 5 ') ¥7)X>JX— / Rear Bumper / Hintere StoBstange
Pare-choc arriére / Parachoques trasero

3x10mm TPEX

TP Screw

LK Treibschr

Vis TP 3x10mm
Tornillo 3x10mm TP

ﬂm\\\\\\\\\\\\\\\w-

% EERU &S ICHEIITS,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le c6té gauche comme le c6té droit.
Realice el montaje de igual forma en ambos lados.

12




1 6 ATFF7UTFy I, U¥ v 7]l / Steering Knuckle, Rear Knuckle
Lenkhebel, Radtraeger hinten / Fusée de direction, Fusée arriere / Mangueta direccion, Mangueta trasera

@ RA—=ILFy ~(FIL—=)
Wheel Nut (Blue)
Radmutter (blau)

Ecrou de roue (Bleu)
Tuerca rueda (Azul)

QL

(19 12x18x4mm RF7 Y >
Ball Bearing
Kugellager
Roulements a billes
Rodamiento

©9 6x12x4mm 7Y
Ball Bearing
Kugellager
Roulements a billes
Rodamiento

@11mm EOR—)L
Pillow Ball
Kugelschraube
Rotule 11mm
Rétula 11mm

=

@95.8mm EOR—IL
Pillow Ball
Kugelschraube
Rotule 5.8mm
Rétula 5.8mm

® Opm

{02 x10.8mm >
Pin
Stift
Axe 2x10.8mm
Pasador

AFFYVTFv I ILREDH. Q) EOR—ILERD 2,
Install @ pillow ball on steering knuckle only.
Kugelschraube (Teil ) nur am Lenkhebel montieren.
Fixer la rotule @ sur la fusée de direction.

Instale la rétula solamente en la mangueta de direccion.

ATFTFIUYT Ty LA
For Steering Knuckle

Fur Lenkhebel

Fusée de direction

Para mangueta de direccion

AL YF (5mm)

Hex Wrench (5mm)
Sechskantschliissel (5mm)
Clé Hexagonale (5mm)
Llave Allen (5mm)

® vrrvoLm
For Rear Knuckle
Fir Radtraeger hinten
Fusée arriere
Para mangueta trasera

—_———ee e e e e — —

Y Y 5L S I TS,
M Ensure smooth, non-binding movement when assembling.
Das Teil muB sich leicht bewegen lassen.
La piéce doit pouvoir pivoter autour de la vis.
Asegurese que la pieza se mueve suavemente.

% EERU&LSICHIITS,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le c6té gauche comme le c6té droit.
Realice el montaje de igual forma en ambos lados.

R1E&, L ERIR, AR,
Temporarily tighten. For Left. For Right.
Vorlaufig festziehen. Links Rechts
Vissez temporairement. Gauche Drolte
Apriete de manera provisional. Izquierda Derecha

X2

2ty MEIZTS (A1),

Assemble as many times as specified.

Sooft wie angegeben zusammenbauen.

Assemblez aussi souvent qu’indiqué.
Repita las veces sefaladas.

13




1 7 RTF7 >+ w2 )l / Steering Knuckle / Lenkhebel
Fusée de direction / Mangueta Direccion

Y

PARDAN
Front
Vorne
Avant
Delanteros

(& J

NAELYF (2mm)

Hex Wrench (2mm)
Sechskantschlissel (2mm)

Lenkhebel Clé Hexagonale (2mm)

Fusée de direction

Llave Allen (2mm)
Mangueta direccion

AFT7IT v oI
Steering Knuckle

1 8 )47+ v 2 )L / Rear Knuckle / Radtraeger hinten
Fusée arriére / Mangueta trasera

s N
97mm [EI |
>
1
1
N
Uy
Rear
Hinten
Arriére )
Traseros
ALY F (2mm)
I W
YTyl Hex Wrench (2mm)
Rear Knuckle Sechskantschliissel (2mm)
Radtraeger hinten Clé Hexagonale (2mm)
Fusée arriere Llave Allen (2mm)
Mangueta trasera Vd
TIUREEB, V EGRU K SICHEIITS, R~ L ERIF. HRRA,
Apply grease. Assemble left and right sides the same way. True-to-scale diagram. For Left. For Right.
Fetten. Bauen Sie eine linke und eine rechte Seite. MaBstabsgetreue Darstellung. Links Rechts
Graissez. Assemblez le coté gauche comme le coté droit. lllustration a I'échelle. Gauche Drolte
Aplicar grasa. Realice el montaje de igual forma en ambos lados. Dibujo a tamafio real. Izquierda Derecha

14



Biellette de direction / Tirante direccion -
077Uy K e i T 50 D)
= Steering Rod :
‘.( Lenkgestaenge
Tringlerie de direction [E]
W\@y Tirante direccion X | Ry
F~a
(B
49mm
OXFT7UVTIAOY K I
Steering Tie Rod

Spurstange
Biellette de direction
Tirante direccién ajustable m @

AF7 Y>>0y R /Steering Rod / Lenkgestaenge 8.5mm

A
/

@®3x65mm 7Y 2F 7 LOYR RFFUYTE4AY R KNSR
Adjustable Rod Steering Tie Rod | \ H /f/ \
Gewindestange Spurstange (é 7 i"',‘ o Ty
Biellette réglable Biellette de direction S ‘/‘/
Tirante ajustable Tirante direccion ajustable (S ﬂ "‘( =Y,
, Front/Vorne /

LU I

Avant / Delantera

3x20mm v hEX
Set Screw
Gewindestift
Vis BTR 3x20mm
Prisionero 3x20mm

@5.8mm R—JLT> R
Ball End Kugelpfanne
Chape Rétula AT7U¥7aY R ZRFFULTIAOY R

Steering Rod Steering Tie Rod
,,,,,,,,,,,, 6 Lenkgestaenge Spurstange
Tringlerie de direction . . .
9 Biellette de direction

Tirante direccion

Tirante direccion ajustable

20 %1 0Ov K /Rear Tie Rod / Hinteres Gestaenge [E]

Biellette arriére / Tirante trasero eUVvyrOv R X
Rear Tie Rod

Hinteres Gestaenge

Biellette arriere 2mm
Tirante trasero

\
A

i

3x15mm SR
F/H Screw 7 ~
SK Schraube - ,
Vis F/H 3x15mm

Tornillo 3x15mm F/H
,,,,,,,,,,,,,,,, 2

4x15mm &Y hEX
Set Screw
Gewindestift
Vis BTR 4x15mm A
Prisionero 4x15mm ©06.8mm R—/LT> R () 3mm F-/\-7yY v~

mmmmmm] ,,,,,,,,,,,,,,, 2 Ball End Tapered Washer
Kugelpfanne Konische Distanzscheibe
6.8mm R—JL Chape Rondelles bombées
Ball Kugel Rétula Arandela 3mm

. Ursy40y R
Rotule Rétula /""" | 5 ﬂ] 7777777777 2 Rear Tie Rod
O ,,,,,,,,,,,,,,, 2 hinteres Gestaenge
Biellette arriere
Tirante trasero

2 2ty MEIZTS (B), R, %EEIEU&5L:F&E1‘Z’C%O

W4 pssemble as many times as specified. True-to-scale diagram. Assemble left and right sides the same way.
Sooft wie angegeben zusammenbauen. MaBstabsgetreue Darstellung. Bauen Sie eine linke und eine rechte Seite.
Assemblez aussi souvent qu'indiqué. lllustration a I'échelle. Assemblez le coté gauche comme le coté droit.
Repita las veces sefialadas. Dibujo a tamafio real. Realice el montaje de igual forma en ambos lados.




2 1 %> J)X— | Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

Joint thorique  Junta Térica

8)6.8mm R—ILT> R (S)

26mm FrOv+ v bk
Nylon Nut  Kunststoffmutter
Ecrou nylon  Tuerca Nylon 2.6mm
,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, 4 \@ (3)
oy @ i ¢
O-ring O-Ring @

@

Ball End (S) Kugelpfanne (S)
Chape (S) Rétula (S)
@
@EX Y 2.6x6.8x0.5mm Vv —
Piston Kolben WaShel’
Piston Pistén Scheibe

Rondelle 2.6x6.8x0.5mm
Arandela 2.6x6.8x0.5mm

31mm

2 4"~ JX— / Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

2

&> )X—F 1 )L (#350)
Shock Qil (#350)
Silikon-Oel

Huile silicone

Aceite amortiguadores

205D ENRBCEVWETAND,

Fill in until shock oil nearly overflows.
Daempfer bis zum Rand befuellen
Remplir jusqu'a la limite du débordement.
Rellenar hasta el borde.

@ ET2E. [EZE L2,

Then, gently move the piston up and down to get rid
of air bubbles.

Kolben auf und ab bewegen, bis keine Luftblasen
mehr zu sehen sind

Puis, actionner doucement le piston vers le bas et
vers le haut afin d'éliminer les bulles d'airs.

Mueva el pistén hacia arriba y hacia abajo para
eliminar las burbujas de aire.

=

I

I

I

I

I

I

I

I

I

I

I

I

I

:
@ CANYETHT, ®ENRE TR :
AN EHLET, £D&, o< D& I
ELOHTHET, :
Pull piston down, cover with & & remove |
excess oil. Then slowly screw on . [
Kolbenstange nach unten ziehen, Teil B :
montieren und Oel abwischen. Danach |
Teil langsam aufschrauben. !
Tirer le piston vers le bas comme indiqué, puis :
couvrer avec les piéces (B). Essuyer I'excés d'huile. 1
Tire del pistén hacia abajo, coloque @ y :
elimine el aceite sobrante. Ahora enrosque ,
lentamente. I

I

I

AL—XICENL

#RY %,

Check if piston
moves smoothly.

Kolben muss sich
leichtgaengig bewegen.

Vérifier que le pitson
bouge librement.

Compruebe si el
piston se mueve
suavemente.

4 4ty MEIZTS (),
Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu’indiqué.
Repita las veces sefaladas.

pillk= YN

Must be purchased separately!

Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!

Debe comprarse por separado.

W = S OJEICHRI T B,
B Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

16




23 %> JX— / Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

#®6.8mm R—JL
Ball
Kugel
Rotule

@ Rétula

277 EBH TR EAND,

Compress the spring and install @

Driicken Sie die Feder zusammen und schieben
Sie 92 auf.

Compresser le ressort pour monter .
Comprima el muelle e instale .

24 %"~ JX— / Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

<7Avhk >
< Front >
<Vorne >

< Avant >

< Delanteros >

3x12mm EX
Screw
LK Schraube
Vis 3x12mm

Tornillo 3x12mm
ﬂI|||||\||||||||||||||||| ****************

&)=

Shock Absorber
StoBdampfer
Amortisseur
Amortiguador

<Uv >

< Rear >

< Hinten >
< Arriéere >
< Traseros >

3x10mm EX
Screw
LK Schraube
Vis 3x10mm

Tornillo 3x10mm
ﬂl\|\||||\|||||\||||| ffffffffffffffffff 2

Shock Absorber
StoBdampfer
Amortisseur
Amortiguador

1\ ERPAN

Holes for mounting.

Diese Bohrungen verwenden
Trous pour le montage.
Agujeros a utilizar.

% ERRU &S ICHEILT,
Assemble left and right sides the same way.

Bauen Sie eine linke und eine rechte Seite.
Assemblez le coté gauche comme le coté droit.
Realice el montaje de igual forma en ambos lados.

x4

4ty MELTS (B).

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu'indiqué.
Repita las veces sefialadas.

o2 RLEETEIE baeX

K Ensure smooth, non-binding movement when assembling.
Das Teil muB3 sich leicht bewegen lassen.
La piéce doit pouvoir pivoter autour de la vis.
Asegurese que la pieza se mueve suavemente.

IS TR T,

=8l Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

17




25 AT 7YY —iR / Steering Servo / Lenkservo
Servo de direction / Servo de direccién

3x10mm TPE X

TP Screw 3x10mm
LK Treibschr
Vis TP 3x10mm
Tornillo 3x10mm TP @
777777777777777777 .
‘\\\\\\\\\\\\\“’

@)5.8mm EOR—IL
Pillow Ball
Kugelschraube
Rotule 5.8mm
Rétula 5.8mm

@Cm

N . 3x10mm
garvz—\ll-l—[:\)rn/ 7\7_‘? YTy —iR
Servohorn Steering Servo
Palonnier de servo Lenkservo
Horn servo Servo de d!rectlgn
Servo de direccion
e N
®@—_1—hrJ
Neutral Q
Neutral
Neutre
Neutro
_ (A E: G v—ReE
Vertical Supplied with the servo.
Senkrecht Beim Servo enthalten.
Vertical Livré avec le servo.
- Vertical Incluido en el servo.

26 AT 7)Y —iR [ Steering Servo / Lenkservo
Servo de direction / Servo de direccién

3x10mm TPHSEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm

[ Tornillo 3x10mm TP F/H
,,,,,,,,,,,,,,,,,,,, 2

3x10mm

G277y oo —R
Steering Servo
Lenkservo

Servo de direction
Servo de direccion

ATF7FIVvoaOy R
Steering Rod
Lenkgestaenge
Tringlerie de direction
Tirante direccion

18




27 X #7Rvy ¥ X | Radio Box / RC Box
Boitier radio / Caja de radio

2x6mm TPEXR

LK Treibschr
Vis TP 2x6mm
Tornillo 2x6mm TP

@ I’ﬁ
TP Screw Double-sided Tape —

Doppelseitiges Klebeband
Adhésif double face
Cinta de doble cara

@) 2¥—r3y hO—7— (ESC)

Electronic Speed Controller
Mechanischer Fahrtenregler
Variateur mécanique
Variador de velocidad

ALY F
Switch
Schalter
Interrupteur
Interruptor

28 X ARy 2 X/ Radio Box / RC Box
Boitier radio / Caja de radio

2x6mm TPEX
TP Screw
LK Treibschr

Tornillo 2x6mm TP

26x8mm TPEZX
TP Screw
LK Treibschr
Vis TP 2.6x8mm
Tomillo 2.6x8mm TP

g
A¥—RIyhOa-5—(ESC) L

Vis TP 2x6mm 2.6x8mm

Electronic Speed Controller
Mechanischer Fahrtenregler
Variateur mécanique \

Variador de velocidad 4

ATFT IV TH=R
Steering Servo
Lenkservo
Servo de direction
Servo de direccion

(A EETEES VR
Insert connector.
Stecker einstecken.
Connecter la prise
Insertar el conector.

l 2.6x8mm
g

Z{EH
Receiver
Empfénger
Récepteur
Receptor

7Tt
Antenna
Antenne
Antenne
Antena

19



X717y & | Radio Box / RC Box
Boitier radio / Caja de radio _
- 7UTF
Antenna
3x10mm TPHSEX Antenne
TP F/H Screw Antenne
SK Treibschraube N Antena
Vis TP F/H 3x10mm

[ Tornillo 3x10mm TP F/H
,,,,,,,,,,,,,,,,,,,, 1

30 J\vy 7 1) —7KkJL% — / Battery Holder / Akkuhalterung i
Support de batterie / Soporte Baterias !
1
3x10mm TPHSE X >7J‘yI\bT/\‘y?_U—I\b—@VSHEHLEE:E%o

Cut and apply inside battery tray.
TP F/H Screw . > . .

: In Streifen schneiden und innerhalb der Akkuwanne befestigen.
SK Treibschraube . Akkupolster

Vis TP F/H 3x10mm Couper et poser dans le support batterie. Mousse pour batterie

Corte y appliqué la bandeja interior de la bateria. P

[ Tornillo 3x10mm TP F/H G Cojin de bateria
,,,,,,,,,,,,,,,,,,,, 3

3x6mm HIER U INyFYU—2 v 3y (2mm)
F/H Screw Battery Cushion (2mm)
SK Schraube Akkupolster (2mm)
Vis F/H 3x6mm Mousse poul batterie (2mm)

DIHIIII] Tornillo 3x6mm F/H Cojin de bateria (2mm)
,,,,,,,,,,,,,,,,,,,,,,,, 1

Ny FU—2 v 3> (2mm) @)
Battery Cushion (2mm)
Akkupolster (2mm)

Mousse poul batterie (2mm)
Cojin de bateria (2mm)

/\“y?')-%‘/*‘/a‘/

Battery Cushion

Y7 \\/ 1A

6mm
g/
eIy FU—2 v 3> (Bmm) g\
Battery Cushion (6mm)
Akkupolster (6mm) 3x6mm

Mousse poul batterie (Bmm)
Cojin de bateria (6mm)

, y
/,\\I i,ﬁ o

AN

O =5 DIEIC I T3,
Bl Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans 'ordre indiqué.
Realice el montaje en el orden indicado.

20




E—% — / Motor / Motor

Moteur / Motor

4x4mm Yy hER
Set Screw
Gewindestift
Vis BTR 4x4mm
Prisionero 4x4mm

3x8mm F v v IER
Cap Screw
Inbusschraube
Vis

Tornillo allen
[Elmm - 2

3mm 77 >IF vk
Flanged Nut
Stoppmutter
Ecrou épaulé
Tuerca con collarin

3x10mm Iy I AER
F/H Hex Screw
Inbus-Senkkopfschraube
Vis BTR a téte fraisée
F/H hex tornillo

3x6mm TPHZEXR

TP F/H Screw

SK Treibschraube
Vis TP F/H 3x6mm
Tornillo 3x6mm TP F/H

FoLEICEY NEREEET %,

Firmly tighten the set screws onto the flat spots.

Ziehen Sie die Gewindestifte auf die ab-geflachten Flachen fest.
Vissez les vis type BTR sur les méplats.

Apriete los prisioneros firmemente en las partes planas del eje.

O EIBHDTEMED< S TEET 3.
Tighten the screws with one sheet of paper inserted between both gears.
Legen Sie vor dem Festziehen der Schrauben ein Stiick Papier zwi-schen beide Zahnrader.
Serrez les vis en insérant une feuille de papier entre les dents des pignons.
Apriete los tornillos colocando un trozo de papel entre la corona y el pifion.

OWN %55 DIRICHEIZLT %,
ol Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.

Assemblez dans I'ordre indiqué.

Realice el montaje en el orden indicado.

21




32 54V &k —)JL / Tire & Wheel / Reifen & Felgen
Jantes et pneus / Neumaticos y Llantas

O KA —LEELBA SN SWI AT
Whd,
Fit wheels inside tyres as shown.
Schieben Sie die Felge in den Reifen wie
dargestellr.
Insérer la jante dans le pneu comme indiqué.
Coloque las llantas en el interior.

AV EBRL O EDRA—ILZRL 2T,
Twist the tyre onto the wheel.

Ziehen Sie den Reifen auf die Felge.

Faire pivoter la jante pour | " installer.

Gire la llanta.

EvyUEHTHS YA T ERA—ILD

DREFHICHEBEZEERNERUESET 5.

After fitting wheels to tyres, apply instant glue
as shown. Q @ @

Setzen Sle dle Relfen auf die Felgen und
lassen Sie einen Tropfen Sekundenkleber
In der Naht zwlschen Reifen und Felge
entlang laufen.

Aprés assemblage, collez le bord du pneu
sur la jante.

Aplique pegamento cianocrilato en la junta.

33 54 &KA—JL /Tire & Wheel / Reifen & Felgen
Jantes et pneus / Neumaticos y Llantas

<y >

< Rear >

< Hinten >
< Arriere >
< Trasero >

<78k >
< Front >
<Vorne >
< Avant >
. < Delantero >

O —E v y—HEETLTERT 3.
Unscrew the wheel nuts from the chassis,
mount the wheels and retighten the nuts.
Schrauben Sie die Stoppmut-tern los,
montieren Sie die Rader und ziehen
Sie die Stoppmuttern wieder fest.
Dévissez les écrous Nylstop épaulés,
montez les roues et reserrez les écrous.

0
®\@ Q Afloje las tuercas del chasis, coloque
\ las ruedas y apriete las tuercas.

@ RA—=ILFy ~(FIL—)
Wheel Nut (Blue)
Radmutter (blau)

Ecrou de roue (bleu)
Tuerca rueda (Azul)

60 -

P EREEEAICEET 5, 4 4ty MBITS (f) o y ERRU &S ICEIT3, TLREERITEET 5.

(Y Apply instant glue (CA glue, super glue). Assemble as many times as specified. Assemble left and right sides the same way. W& Apply rubber type glue.
Verwenden Sie Sekundenkleber. Sooft wie angegeben zusammenbauen. Bauen Sie eine linke und eine rechte Seite. Gummikleber.
Collez avec de la colle cyanoacrylate. Assemblez aussi souvent qu'indiqué. Assemblez le coté gauche comme le c6té droit. Collez avec de la colle a caoutchouc.
Aplique pegamento instantaneo. Repita las veces sefialadas. Realice el montaje de igual forma en ambos lados. Aplicar cola de contacto.

22




34 J\w 7 ') — / Battery / Akku
Accu / Bateria

3x 12mm TPEX @3x6x3mm 75 H5— @3 x6x4mm 7S5 H5—
TP Screw Plastic Collar Plastic Collar
LK Treibschr Kunststofflager Kunststofflager
Vis TP 3x12mm Palier plastique Palier plastique

Tornillo 3x12mm TP Casaquillo plastico Casquillo plastico
[ - 2 (O[] 2 (O |- 2

3x12mm

Ny 71—
Battery
Akku
Accu
Bateria

AR —%3EHT %o

Connect the servos to the receiver.
Verbinden Sie die Stecker.
Brancher les fiches.

Conectar.

G vFI—oBBLBEET B,
Adjust according to the battery thickness.
Waébhlen Sie die Unterlegscheiben entsprechend
der GréBe des Akkupacks aus.
Ajuster en fonction de la dimension de la batterie.
Ajuste segun el grosor de la bateria.

X RUEEA Mo
Must be purchased separately!
Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!
Debe comprarse por separado.

23




T 71—JL / Aufkleber / Decals
Autocollants / Adhesivos B
Q g (s}

QloHsaAS

NODOHSORSH MMM

NNWESHOSHIOIEOM

0 [T

(o) | VORTEX 28 BL

TRD301-DCO1B  DBX VE KYOSHO PRINTED IN CHINA
30842 TRD301-DCOTA  DBX VE PRINTED IN CHINA

’ VORTEX X4 BL

NOD OHSORSH MMM

WNW IKHOSHIO.COM

<70Y SV IK— >

< Front Bumper >

< Vordere StoBstange >

< Pare-choc avant >

< Parachoques delantero >

<INV IR— >

< Rear Bumper >

< Hintere StoBstange >
< Pare-choc arriere >

< Parachoques trasero >

O 7r—id, Ky r—IRVDESARESECFHOUBELCHE>T. (@AY IOFERIABOFTH—ILF > N—TT,

REBEDEHY FLTLRE W, The decal numbers between brackets are only for the
Place the decals to your liking to the packages and the instruction manual, opposite side.
and cut off the excess part. Die Aufkleber in Klammern sInd fiir die andere Selte.
Bringen Sie die Dekorteile gemaess der Abbildung auf dem Karton auf. Les autocollants entre parenthéses sont pour le cété opposé.
Placer les autocollants en se référant au couvercle de la boite et a la notice. Los numeros entre paréntesis son para el lado opuesto.

Coloque los adhesivos sin numeracién en los lugares de su eleccién.

24




36 Uo7 | Rear Wing / Der Heckspoiler
Aileron arriére / Alerén trasero

JvIEY
Hook Pin
Karrosserieklammer
Goupille
Clip carroceria

37 R7 1 N7~ /Body Mounts / Karrosseriestiitzen
Fixations de carrosserie / Soportes de carroceria () "
<5

PN A
Hook Pin
Karrosserieklammer
Goupille
Clip carroceria

3x10mm TPE X
TP Screw
LK Treibschr
Vis TP 3x10mm

Tornillo 3x10mm TP
i 1

@7V IEVIE, MOLSICHITTREC EBAULLETT,
Slightly bend the hook pins as shown in the diagram for easier removal.

Sicherungsklammern zum besseren Greifen leicht biegen, wie dargestellt. ﬁ » %
Courber les clips de carrosserie comme indiqué.

Doble ligeramente las presillas de carroceria para facilitar la instalacion.

25




FESAIS RRICRIR Y B,
Replace the other side in the same way.
Diese Seite ist identisch aufgebaut wie die gegenuberliegende Sektion.
Remplacer ce c6té aussi.
Proceda de igual forma en el lado opuesto.

941 % [ Tires / Die Rader / Pneus / Neumatico

Tighten
festziehen
Serrer
Aprieta

511

Die Rader
Pneus
Neumatico

+FLYF(XK)

Cross Wrench (big)
Kreuzschlussel (gro3)
Clé en croix (grande)
Llave de cruz (Grande)

BUEFRBMETLDAD,
Tighten all the way.
Vollstandig festziehen.

Visser fermement.

Apretar bien

kY hOULOHTECER,

Be careful not to
over-tighten.

Nur méaBig festziehen.

Veuiller a ne pas serrer
trop fort.

No apriete demasiado.

@ RA=IF v b (TI=)
Wheel Nut (Blue)
Radmutter (blau)
Ecrou de roue (bleu)
Tuerca rueda (Azul)

6"

26




H2IN—1=y PDFRE / Shock Adjustment

Die Justierung der StoBdampfer / Réglage des amortisseurs / Ajuste de los amortiguadores

@5 > /\—1=v K DES L / Detaching shock units / Demontage der Daempfer

Retirer les amortisseurs. / Para desmontar el amortiguador. 3x10mm TPE X 3x12mm £2
TP Screw Screw
<70Yh > LK Treibschr LK Schraube
< Front > Vis TP 3x10mm Vis 3x12mm
< Vorne > 7 Tornillo 3x10mm TP Tornillo 3x12mm

FU)—1= vk
Detntro» Shock Unit ﬂx\\\\\\\\\\\\\\\\\\\" fffffffffff 2 ﬂ||||m||||||||||||||||| —————————— 2
e Daempfer
Amortisseur

Amortiguador

<Uv > 4 h
<Rear > HELEL B2, HEMEL BB,

< Hmﬁen > Increase chassis height. Reduce chassis height.
< Arriere > Chassishoehe erhoehen. @ Chassishoehe verringern.
< Trasero > L

Réduit la hauteur.
Reduce la altura.

Augment la hauteur.
Incrementa la altura.

<

Shock Unit
Daempfer
Amortisseur
Amortiguador

§\3x10mm(TP)

HAVTFYR, PRERIE2IR—IZ B S W,
Refer to P.29 for maintenance and Exploded View diagram. / Siehe Seite 29 fiir Wartungsarbeiten und Explosionszeichnung.
Se référer a la page 29 pour les vues éclatées et I'entretien de la voiture. / Consulte la P.29 Mantenimiento y Despiece.

OO®RTVVIFPIrRI—ERT LD, EEERHTEXT.
The chassis height can be adjusted by turning the spring adjuster @) .
Die Chassishoehe kann durch das Drehen der Federhuelse justiert werden.
La hauteur de la garde au sol peut étre ajuster avec les bagues de réglages des amortisseurs.
La altura del chasis puede ser modificada girando el ajutador de muelle @6) .

27



48%E / Exploded View / Explosionszeichnung / Eclaté / Despiece

70V 8/ JYFEYRyY U X/ Front/Rear Gearbox / Vorderes/Hintere Getriebegehduse
Carter de différentiel avant/arriere / Caja de transmisiéon Delantera/Trasera

ﬂ BRGO08
Qe
VS003
_= =)
\/ - \\ —~
{0vs003 +—()Vvsoo1

92051
@—@vzmz
@vzom@
@)vzo12
(®vzo12 g
‘,' Zo\—(9)vz012
\ 019\;’\
@vzom@
@vzo12@
@0vso1s
H—7R+t - /\— / Servo Saver / Servo Saver ?
Sauve-servo / Salvaservos

28



Y% —F Ry X/ Center Gearbox / Die mittlere Getriebegehause
Carter de différentiel central / Caja central

@—@vzo12
©—®vzor2___--"""

7Oy ~/UYE > )X—21=v &/ Front/Rear Shock Unit / Dampfereinheit, vorn/hinten

1
1
Suspension avant/arriere / Amortiguador delantero/trasero ! @
- u ©0)1G001-5BL

<70y K T VI—>

< Front Shock > ~ '

< Vorderer Dampfer > NS @

< Amortisseur avant > i RN @ 891G001-18
< Amortiguadores Delanteros > | AN ]

1
1
1
1
1
1
1
1
! @ RN :Q—.
U s : < D) 8897012
1
1
1
1
1
1
1
1
1
1

< Rear Shock >

< Hintere Dampfer >

< Amortisseur arriere >

< Amortiguadores Traseros >

IG001-1B

1
&—— 26mm
1

1G001-1B

X QD rBETON—YERFEIELTHED EE A,
AT a3V NN—=VYEEBEWNWKRH LS,
(No.TRW101-1014 / No.TRW101-9014 / No.TRW101-9514)
is not sold individually.
Following optional springs are sold individually.
(No.TRW101-1014 / No.TRW101-9014 / No.TRW101-9514)
Das Teil Nr. 91 ist nicht separat erhaltlich.
Verwenden Sie daflr folgende Ersatzteile:
TRW-101-1014, TRW-101-9014, TRW-101-9514.
n'est pas disponible separement.
Les ressorts optionnels suivants sont proposes
individuellement.
(No.TRW101-1014 / No.TRW101-9014 / No.TRW101-9514)

no se vende individualmentey.

Los siguientes muelles opcionales se venden por separado.

IGOO1—SBL
1
1

. |G001-SBL
1

(No.TRW101-1014 / No.TRW101-9014 / No.TRW101-9514) I o o o e e e e e e e e e e e e e e




@ R
EXPLODED VIEW
EXPLOSIONSZEICHNUNG
VUE ECLATEE
DESPIECE

<HV)— >

< Shock Absorber >
< StoBdampfer >

< Amortisseur >

< Amortiguador >

I TR122
I/

B y \\
-7 ( @\—/" AN |
I
TN TR126

N TR123 "~ 92051
. @—@Tmze
Ay
\\
N )
o<,

N

TR102\\\ 97003

ITmzo D
— Q)
c/ = _

X—EB/IN—VERFEL TWEWIK—Y DB D FT,
Note that some parts are not sold as spare parts!
Einige Teile sind nicht einzeln erhaeltlich!.
Attention ! Certaines pieces ne sont pas vendues au détail.
Algunas piezas no se venden por separado.

© Copyright 2009 KYOSHO CORPORATION / B4 pfr s 50

- o
o>
TR302

,
(Qmm- - +
v ®
\ e £
\ n
@©
s
\
\
&«
3
)
=
N
(6]
\

N NS [ P -
\ =58 N
\\\\ D \\ \ BGOOG \ TR123

TR302

1284
-7 TR302
n\\\\\“" _ -

<7OYRFVRY IR >

< Front Gearbox >

< Vorderes Getriebegehduse >

< Carter de différentiel avant >

< Caja de transmision Delantera >

\ 597003 R ,
ﬁ @TR114

< P—RE1/\—>

< Servo Saver >
< Servo Saver >
< Sauve-servo >
< Salvaservos>

<FVI— >
< Shock Absorber >
< StoBdampfer >
< Amortisseur >

< Amortiguador >

<UVPEVYRy I >

< Rear Gearbox >

< Hintere Getriebegeh&use >
< Carter de différentiel arriére >
< Caja de transmision Trasera >

<tEYI—FVRYIZ >
< Center Gearbox >

< Die mittlere Getriebegehause >
< Carter de différentiel central >
< Caja central >

A

N

YS)
TR126

N 92051

N

N
@& @—@Tmze

() @TR123 "
AN N

\ 7597003 \::\‘

7597003

@x

W

DBX VE readyset

1
{®wo141v
1
%\ @) woz202
1

\\::,—””’ \~ N, |
N @®TR123 TR102 \_,' @0 TR102
b ! 1296
2 (r)—69BRG006 S .
NG ® |

N

30

31



ARTIN—=Y (1)

SPARE PARTS (1)

% FOR JAPANESE MARKET ONLY.

=Y % AR (F—No.& A% |k EMM JACVEA ‘ AR (F—No.& A%) |k EMM
Part Names Quantity (FtoA) Part Names Quantity (F5R)
TR17 é‘p/,,g 77T X2 1365 | |BRGOO1| grigie. g“e;“,ﬂ; (‘;X?;,f;f; x4 4 x 4 1050
TR18 ﬂnZ?sEoXngré’ 4 @x2 368 | |BRGO02| Srigiy 'E;e';r’?ng (\g)g)fg_";"%) X 4 1050
TR | Wing Grackionnag | ®x 1 525 | [BRGOOE| Shicid Bearig (brrons) " | € x2 1050
TR102| [t pen” 2T TREY M @) @e@@Ex1 | 525 |  [BRGO0S| gy E;an a 2/7;%2)(’2)8"4) @ x2 1890
(BB pamy " Sus- A Set | axtemm £y FER IF508 | Boriary Guatron ted oty | B2 315
TR103| otk Stay ot (DEXIDET) | BB D x 1 525 | |'908" | Shook Piastic Parts @x2 | 52
TRI04 | o o | o &) & x 25| |'S8L | Spring Adusir (Blieizpesy | B B2 525
TR105| {jomer Pate 8ot (DBXIBGT) | BB X 1 525 | 'SH' | Sroek Cap (Blue/once )| @x2 525
TR110B) Buknend (OBXIDST, | @ 2@ x 1 s25 | | Lads | gamn digna ®x12 315
TRI1 | Somier Bl Set (OEXDET) 1 420 | [omaseis| Yor 1 e amiees Moo | X1 7140
TRIT2| dha ey (T DSOSy | @1 315 | (OR65013| Uiyt g G Contater | B X 1 10500
TRI138| dorvn Gaver 8ot (DUXDST) | 2B D@ x 420 | |OR6S028| Coning Fan (Expnense 3 )| * 1890
TR114| G Sover St GomorBeT) | 2% 2 525 | [ORS0S3| Joriny 10 roshiase Comba | B @ x 1 16590
TRi198[ itk T (721‘;0(32)pcs) @x2 630 | |V8001| 52 R e D@ x2 473
TRI20 Je e s mmsomunen | @ * 2 5ot TP £t oo X
TR121 ge:rul.éﬁvarZSujsvsial;t((%i%%rpnrﬂ/zz%ccssl/%%x)égss% x2 315 V-8(3)10 1 E_)_lffjeignélg\i ;acking (4pcs) @Wx 4 420
TRIZZ L e somaoon | & * 2 315 | |VS002| Hing Gaar Set (d0T) | @2
TRIZ3 | amasl ) | @2 840 | |vsoos| Zom Tk @@ x2 578
TR125 %g Eagdpéaé{ (l\la(g%/[[))gp) x2 @x6 315 |vso18 /B\e/v\(-:{lbs/h;;t?stng{l;) @x2 630
TRIZ6 | el t Grosbixpen | 002 420 |  |vzote| B EE L et @O@xs D®x8| 945
TR127| e font apeoBXiDoT) | @2 420 | Woatv| e 7 Washer | @x10 473
TRi28| - 2/ Lgm_(ﬁé')m) 66D x 1 525 | |wo202| §emm éjel_g;fﬁ_} b x 10 735
TR132| ek St (DBXDST | 608060 00 o X2 | 210 | w0204 GBI L el eyt | @ s
TR133 gta_rj\ots{ex;r/sﬁaﬂti\get/ (B(gi)/(/gép) @@ x 1 525 96646 15))((1155nq1mm8;1/in$ sztfol] (Torii1ck";7 ég Tzhﬁ)) x4 473
TR154 éﬂn\ggﬁ;(&'}éﬁgg 1P0) | @ x 1 525 | | 97001 | plar 7 b ®x6 630
TR155| G Snatt (Lasiingy. ™ | 80 1 525 | |o7o0s | JIm Kot | @ x2 315
TR156| G dnaft (om0 | Bx 1 525 | |78 | Sock et~ x2 735
TRA01 | Bt iniier Set (v | X1 @B®x2 | es3| |o7012| Gk b7 @x 10 525
TRA02| A S RV B e x 1 @x2 | 89
Sramm TP Screw X4
2.6x8mm TP E'X
2.6x8mm TP Screw X 2
TRA03 | Y Cranais DOV | B X1 2835
TR304| Motor Mount (DD, | @1 840
3mm7I Ity I\X2
’o?xTonr;mF*?;g\(‘a‘/d;;utEX
_ i 3x10mm F/H Hex Screw X 2
TR0 | Sinion Geor (3 7bBVES | @x 1 735
iﬁm ge‘tyslz:rlévz\ x 1
TRBA0T| Brini Body Set (OEXVE) | & B @ x 1 6510
TRB351 | Ciear Body Set (DBXVE) | W x 1 3780
TRD351 D%Zgal_(%'égﬁ,xé;”z) x 1 1260
T el W/soaySBbn | @ x 2 525

32




IN—Y %

ARTIN—Y (2)

WA (F— No. EAK)

e E A

SPARE PARTS (2)

IN—Y %

% FOR JAPANESE MARKET ONLY.

| WA (F— No. EAH)

e E A

A723>Ik—=vY(1)

A E2
Part Names

RE
Description

S Effl
(Biid)

optional parts instead.

Part Names Quantity (Fiar) Part Names Quantity HA)
5.8mm EO/R—)L 82106 | ¥ —7R (KS101BK)
1284 | 5°8mm Pillow Ball @ x8 210 02 | Servo (KS101BK) @ x1 5775
6.8mmR—/)LTY R 82106 | H—MRF Vv K (KS101BK)
1296 | 6.8mm Ball End x 12 420 -02-1 | Servo Gear Set (KS101BK) 1set 210
1701 | ARS YT M/ TS5v ) 82106 | Z15#% (KR-1NBK)
BK | Strap (M/ Black) x18 263 04 | Receiver (KR-1NBK) @ x1 5775
TYTF Aty TEY
1708 | Antenna x4 525 92638 | Snap Pin x 10 210
2x11mm >
92051 : x 10 315
2x11mm Pin __ Fv N OWRAO—EBITIEZART /=Y & LTIRFE L TOWANINS DT,
82106 | E{EHAT > 7 (KT-6) x 1 . RETRATYa v /N—YERFLTVETOTEENRD LS W,
-01 | Antena for Transmitter (KT-6) 35 : :
Some of the parts included are not available as spare parts. Purchase

OPTIONAL PARTS (1)

AV E2
Part Names

% FOR JAPANESE MARKET ONLY.

RE
Description

K Effl
(Biid)

IN—V %

REUM\EINES

AFS
Description

* E A
(BEid)

=Y %
Part Names

AFS
Description

7990y N7y TRy A VorexdExp2 PRO)| ESC D&EL Y T« V7 H AT V=Y K~ BEEZILIT Y I——
ORI65026 Digital Setup Box (Vortex8/Exp.2 PRO) | Set-up tool for the ESC 2310 TRW105 (DBX/DST/Inferno GT) High precision Aluminum shock set. 4410
57 DBX/DST = Oil Shock Set 2 A4y
TR305| E=7 > %1 (10T/DBX-VE) |@ % 735 TRW106 18 1A =)L AR v /\—t v k (DBX/DST)| TR305-11 £ty NTER, 4fHA 2100
-10 | Pinion Gear (10T/DBX-VE) instead of 3. 1/8 Wheel Stopper Set (DBX/DST)| Use it with TR305-11. 4pcs
TR305| E=#>F ¥ (11T/DBX-VE) |@)& % 735 TRW152 A9EF4 -y N70Y N &) PF/DRX) | 1.8,2.0,2.3mm D 3EFEAD 1365
-11 | Pinion Gear (11T/DBX-VE) instead of 3. Stabilizer Set (for Front & Rear/DRX) | 3 types (1.8, 2.0, 2.3mm)
TR305| E =7 >~ %+ (12T/DBX-VE) | AF—ILRRILFY @, eDexH
-12 | Pinion Gear (12T/DBX-VE) | instead of 3. 735 VW019| Sicel Bevel Gear instead of (3),@29. 3990
TRHO001| 7R+ —JL(FZ v ¥ /2pcs/DBX/DST) | @) & i 2 A TO54 Y Ny IR =LAy N4N)| QQERH
BK | Wheel (Black/2pcs/DBX/DST) | instead of @. 2pcs | 920 36208 | Tryck Wheel Nut for PROLINE (4pcs) | instead of (7. 420
TRW101| ¥~ /8= 71U ¥ 7' (10-1.4/L=63) | @) Kik FEIN 612251 | Hole Shot T M3(8192-02) ¥ 1 | 2 /A D
: ; 840 | % : 2310
-1014 | Shock Spring (10-1.4/L=63) | instead of @). 2 pcs M3 | Hole Shot T M3 (8192-02) Tire| 2 pcs
TRW101| > /X—2 7Y > 7' (9-1.4/L=63)| QD& Rk R IN 612251 | Hole Shot T R3(8192-12) ¥ 1 | 2 B A D
; ; 840 | % : 2310
-9014 | Shock Spring (9-1.4/L=63) instead of @). 2 pcs R3 | Hole Shot T R3 (8192-12) Tire| 2 pcs
TRW101| 5 VX=X 7Y > 7 (9.5-1.4/1L=63) | @D & Rt 2N 612252 | Bow Tie T M3(8196-02) ¥ 1 7| 2 fAA D
- i 840 | % i i 2310
-9514 | Shock Spring (9.5-1.4/L=63) | instead of ). 2 pcs M3 | Bow Tie T M3 (8196-02) Tire | 2 pcs
AZN=HIRA YT+ T~ Q0),BERE PEIN Speed Hawg (1080-00) ¥ -7 ¥ | 2 A D
TRW102 Universal Swingshaft instead of 70),7. 2 pcs 3570 | % | 612253 Speed Hawg (1080-00) Tire |2 pcs 2205
7 7:/ avIN—Y (2) OPTIONAL PARTS (2) % FOR JAPANESE MARKET ONLY.

K E A
(BEid)

1700KP | Firesoent Sap ()| 16 pee 189 | | 1706 | G e (usrecon i o) & bl 525
1700KY | Fisorescent Sta (F(S) | 16 pce 189 | | 1707 | 2 e (e velow )| & pE. 525
o o 7ty |8 oo | [ St L L ot | 7
1701KP %l?‘oééste?tﬂjsza(sﬂ ()Flg)\(/Mg) 12{5:]:? 263 1796R éé)l\rglas)h;gn:é/‘l'zge_(gb(ala)j X gogepg?g%ft%? thLb_ej 735
1701KY gjgéste?t‘yé‘z;y ()F/\r():(EME)l_ 121)13(1:? 263

IRN—=Y %

Part Names
SPFHA7TvIU—~—

AT DXV ~FARET ICER

ES
Description

K E
(BEsd)

IN—=Y %

Part Names

ES
Description

S E
(Bisd)

Ny TE Y T4 YT H7AR= Rty b (440x330)

2y T4 VIBATAR-REBRI 0Ly b

36219 | gp Knife Edge Reamer Tool for making holes on bodies. 1890 96163 Bag with Setting Glass Board Set | Glass board & special bag 7140
J0ZL Y7 (5.5/7.0/8.0/10mm)
80164 | Cross Wrench (5.5/7.0/8.0/10mm) 473

33




IN—VY %

Part Names

ILYkYvY ELECTRIC

S

e E A

VAGE2
Part Names

% FOR JAPANESE MARKET ONLY.

G

S E A

FIZIE—REZY—
Temp Monitor

Description
HHHTY Y IVRES
Onboard digital thermometer

(BtA)
3990

72301

Power Zone AC/DC 71 v ) F v~ v~
Power Zone AC/ DC Quick Charger

Description
1~12 WIEF v+ — v —
1 - 12 compatible charger

(BtA)
18690

Y—FEX—%—mini
Thermo Meter TNOO6

FFEMBTIYIIRER —=

Noncontact digital thermometer 1 set

2940

72321

Poewr Zone PS-25A(REILER)

Power Zone PS-25A (AC/DC Power Supplier)

AC100V B -DC12V RELEIR
AC100V-DC12V Electronic equipment.

14700

VAGRE2
Part Names

TZAIL AT

K&
Description

CHEMICAL » OIL

IN—Y %

Part Names

* FOR JAPANESE MARKET ONLY.

K&
Description

36901 g\u;ér\ ;o/vsgragal%e_rj—_ gl:azgf;?;%/%# car. 893 96178 Il_:(l)g[ig(gm’gdl?u(riP gﬁg)gth) g{tg:s)'i?sﬁzistjéu%%)cc) 1260
96154 | K/OSHO Spocial e (149 Inttnt e 735 | | 96180 | Nfcralon Procision Ofter | Gredt iuel baargs (7 dcc)| 3150
96155 | kYOO Spocil Primar| g seosean o nemue | 2100 | (96508 | IQ SRErehd 7 | Sake forornparn. | 840
9160 | ERp G Soat (1.0) | Forbod epar andramorament| 2190 | (96625 | 35 Bpring Liuia || Aevineepotomity o o, | 1050
96175 'ﬁl'%i?}'zgéré;gg)(mg) ?rﬁfiﬁmgpi%\z‘sucéduction ofheat| 945

ACNE kN Y E A ACNE kN K TE il

Part Names Description (F232) Part Names Description (F232)
80460 | it DX | Sine ) sisesomaormm  |16800 | - |8048s| pe RIS A S eaamm | 158
80461 | Fiho ot g oooiomm| 7140 | |80968 | b B SS OO | S covomsomm | 420
oouez| Voo |G eS| v | |erene | RS L S| 3 hbhatonm | 7%
013 oo ()| S sz, | taon | o761 | IS L sag | e seovesasamm | 840
80464 | Peric o (W) | e ) bapeismsomm | 578

% 0)1& OTH ERS * FOR JAPANESE MARKET ONLY.

IN—Y %

Part Names

RA
Description

96161 | EYT 12T ITAR NSV RBOAYITA b 504
Setting Weight Weights for balance adjustment

o61658| 2 V=T =7 (40x2500mm) | R7+ DWIE, FaAT— 7 473
Aluminum Tape (40x2500mm) | Tape to repair/reinforce body

34




7|' 'f }l/ OIL % FOR JAPANESE MARKET ONLY.

SIL
0100

ACE2

Part Names

Y QYA )L#100 (40cc)
Silicone QOil #100 (40cc)

SIL
0150

2 AV A A JL#150 (40cc)
Silicone Oil #150 (40cc)

SIL
0200

U a7 )L#200 (40cc)
Silicone Qil #200 (40cc)

SIL
0250

1) OAVA A )L#250 (40cc)
Silicone Qil #250 (40cc)

SIL
0300

21 VA4 )L#300 (40cc)
Silicone Oil #300 (40cc)

SIL
0350

2 QA4 )L#350 (40cc)
Silicone Oil #350 (40cc)

SIL
0400

Y AV )L#400 (40cc)
Silicone Oil #400 (40cc)

SIL
0450

1) Q27 JL#450 (40cc)
Silicone Qil #450 (40cc)

SIL
0500

1) V7 JL#500 (40cc)
Silicone Oil #500 (40cc)

SIL
0550

1) A A4 )L#550 (40cc)
Silicone Oil #550 (40cc)

SIL
0600

Y OV A4 )L#600 (40cc)
Silicone Oil #600 (40cc)

SIL
0650

Y Q274 )L#650 (40cc)
Silicone Oil #650 (40cc)

W& (+-No.t A¥)
Qty.

&Y I—F
for shocks.

KEf
(Hi)

£630

IN—V 4 A ($-No.L AF)| kT VACE 2 I ($-No.L Bk E A
Part Names Qty. |(#n) Part Names Qty.  |(#A)
SIL | ¥V 3> 7 JL#700 (40cc) SIL | ¥ a># - JL#7000 (40cc)
0700| Silicone Oil #700 (40cc) 7000| Silicone Oil #7000 (40cc)
SIL | &Y a>AJL#800 (40cc) | | ¥ /—H £630 SIL | Y3 A)L#10000 (40cc)
0800| Silicone Oil #800 (40cc) for shocks. 10000| Silicone Qil #10000 (40cc)
SIL | Y 327 )L#900 (40cc) SIL | )37 JL#30000 (40cc)
0900/ Silicone Oil #900 (40cc) 30000| Silicone Oil #30000 (40cc)
SIL | ¥ 3> 7 )L#1000 (40cc) SIL | &Y 3v7 A JL#40000 (40cc)
1000| Silicone Oil #1000 (40cc) 40000| Silicone Oil #40000 (40cc) £630
SIL | ¥YU3>A A JL#1100 (40cc) SIL | ¥ 3271 )L#50000 (40cc)
1100| Silicone Oil #1100 (40cc) 50000/ Silicone Oil #50000 (40cc)| | =7/
SIL | &Y a>A)L#1200 (40cc) SIL | ¥V A1)L#60000 (40cc)| | for diffs.
1200| Silicone Oil #1200 (40cc) 60000| Silicone Oil #60000 (40cc)
SIL | ¥V 3> A )L#1300 (40cc) SIL | &Y 37 )L#80000 (40cc)
1300/ Silicone QOil #1300 (40cc) 80000| Silicone Oil #80000 (40cc)
SIL | &Y a>AA)L#2000 (40cc) | | 7B £630 SIL | ') 2V JL#100000 (40cc)
2000/ Silicone Oil #2000 (40cc) for diffs. 100000| Silicone Qil #100000 (40cc)
SIL | ¥YU3>A A JL#3000 (40cc) SIL | ¥V 3271 )L#300000 (40cc)
3000| Silicone Oil #3000 (40cc) 300000| Silicone Oil #300000 (40cc)| | T 7FH 1365
SIL | &1 2> JL#4000 (40cc) SIL | Y 3> JL#500000 (40cc) | | for diffs.
4000/ Silicone Oil #4000 (40cc) 500000| Silicone Qil #500000 (40cc)
SIL | ¥J a7 JL#5000 (40cc)
5000/ Silicone QOil #5000 (40cc)
SIL | ¥'J a7 )L#6000 (40cc)
6000 Silicone Oil #6000 (40cc)

35




EXFyb - U2T-T9v2v—(1)

Screw, Nut, Ring, Washer (1)

% FOR JAPANESE MARKET ONLY.

BE ‘ £ A [wE BE ‘ R A [xEd RE ‘ B A [wEil
No. Parts Names Quantity| (52) No. Parts Names Quantity| (#t:3) No. Parts Names Quantity (t32)
C-')_\/b' IEI TJII.E.75\/:)T’(D\/T“/'\ (mmmﬂm REUANY I ZAER
C-Ring Aluminium Flanged Nylon Nut Button Hex Screw
1011 | G himaGi1apo9 10905 210 | | US| Libnacy rggor fuam o) 4795 | 315 | | 1S12005H) o Soroiaiv oxrtopes) | 1093 420
@ Ering. HOSTIAS) b gt o o i | 922 | 315 | (510000 B S0 N On S rvomesy[10929] 315
15015 | & Ring(E 1 510p08) 10905 158 | |R| Lty Rgor tuam Peien | 4905 | 315 | [ -s1ooom| B O ey | 10Pe9| 315
116020 | & (2 610pes) 10905 158 | | USRS Lotint s Pt vyor tamisnarig| 4995 [ 315 | 18100108 B et topos) |10PS5| 315
145025 | £ il ariopon topos| 15| | ((mmmm gt 2T E* 012K Bton' Som(onMaxt2 0pen) 1995|315
1-E030 E%;;ég%%:ﬁ:)\) 10pcs| 158 1-502604 /B:r:ggctei(xm(y ei{f/ﬁgélg))\) 10pes| 210|  [1-513015H Qﬂ;éﬁ:&?ﬁgﬁ&%ﬁ&gg) 10pcs| 315
1-E040 E_"F";;“E(E%%LSS) 10pes| 158 | | 1-S02606 Q;ggcteif,vfy ég’;gélg))\) 10pcs| 210 |  [1-S13018H gi;éi:gﬁﬁgﬁ&%ﬁégg) 10pcs| 315
145050 | £ Rinc(es aroped) 10p0s) 198 | 1502008 | i oronip nopes) | |19 210| {51902 Buon Soromitienhionzarapes) | PCF | 319
12000 | & o iopon 10p0| 18| | 1502612 | i Soromip rmoposy | |100es| 210 | [1-svaoos| g S O S tpesy | 10Pc8| 315
FEO70 | £ Rincter 0iopen) opos | 198| | 1509008 | i Coromiimoriopon | |10%8 210 | [staoton| Bt G veetortpen) [10623] 315
1E100 | £ 2 e ro000pes) opos | 198 | 1500008 | it ramianariopon | |10005| 210| |ttt o o hvanraapen) | P2 | 815
H W’ 1803010 | 5 baonone | |100es| 210 | |rsoren] g S et aapes | % | 315
R [ 1opos| 210 | rsos0tz | g Zor o MBI Jroes| 210 | 115140208 o seromitixaxsopes) | 577 | 315
N2620 | L piaoopesy | [10ves|210| | sosote | gy g e ey [10pcs| 210 | {-514022H| By ron Serowibimeiacamiopes) | P2 | 815
NSO24 | i 1 10p65) 10pcs| 210 | | 1-500018| it Sromupiraopes | |oves| 20| | (I 3 e e
N2 | e D opcs) 10p0s) 210| | 1500025 | i Shoniuipmanitopes | |19 210 | [ 110008T Bt mamnas | 872 | 529
B Soona 1803030 | S nnonesy | |10pes| 210 | | rismest| i oo | 95 525
NZG3ON | Xk o0 Noton (oposy |59 | 210| | 1504008 | B cmnmaiopon | |100es| 210 | [rtanton | G t0ape | 875 | 525
NSOIN | X ko ) oo (aposy |59 | 210| | 1500010 | Gl ronopes, | [10es| 210 | [rtantanT| B g | 870 | 525
1-N3043N :l_ut/(l\bl\a()’:ﬂ%);zt\lil)onj_(gpfsj BN Spes | 210 1-804015 /B:r:g\gctei{lzﬂ(xfglggélgk) 10pcs| 210 1-13015HT gﬁuftatsirg\\fv:(aﬁli)‘r(lt,;nllufnfl\;;%js/jc)s\)) 8pcs | 525
0SSN | ey ytom aposy | 5Pes 210 | | vsosazo | gy topes| 20| | Fmmmmm P
@ ZL}llnl'j‘Hju—nT Ey;/o: I\\lyutl\ m /BTr:ngfi a/p;vn/ggc%ez\v 1-522610 é:az gcivtv‘\(ill(zr\./elsi%;;gc/j)\) Spos | 210
kS L o Granmionao) | 5995 | 318 | | FS00TP| 10 B o anaropos) | |10905]210| | 1522612 | b Somiis ocroianasy | 593 | 210
OISR i on i s | 575 | 315 | | SOR0TP 15 Bin Serowis anopesy | [10005| 210 | 123008 | 0 & e | ves [ 210
WSS L0 0 o B s | 5995 | 318 | | S0P 15 Bt s mwipanteinopon|10005| 10| | 15200 | o 8t ey |sees | 210
GBS o (g | 5765 | 315 | | m0nte| 12 g6 SN N 1opos| 210| | 152012 | ot Scrmmuioeroismny |59 |210
BN et on Gt P | P55 | 315 | | SOMIOTP| 15 Binc Shrowibntonopesy | [10005| 210 | szsots | Sor &L ey | ves | 210
GBS vt o (o Sherpes | 5795 | 315 | | SIOZTP| 10 5 Scroutperertopos) |10 210| | 1529018 | St Screnitionroispay |95 | 210
S 1SOSTP| 15 B Sorowvera/iopesy | |10005| 210| | vsza0a0 | S SR OENSN | svos | 210
NSOSTE | o Fanged (ancs) - [10Pes| 210 | 1w 1E e e open) . |1oves| 210 | | vsasoze| S0 STCREEERIN | spes | 210
NAOASE | bty Fangea (10pc8) |10P5{ 210 | | S0P 15 Bin Sevowbnportopesy | [1090s| 210 |0z | Sop S ETERERSY | eves |20
HUOSES | o ) oo (oemBmapen| 890% | 315 | | swote| Eg e ntoropes . |1oves| 210 | [ sasos0 | ST ST EREERINEN | spes | 210
H  Fasaonta S0P TE s Sorowbtasiortopesy | |10905] 210
HMISSEN| e ) Fiangos o apoy| 8| 210 | (I 72 o
IS i Fargoson (rssuate 8705 | 420 | | 1smmaeeT| e R nopes) | 106°3] 420
WIS i) Fargoson (rsebedtpe 8765 | 420 | | 1s0a0noT| i et rn0pes 1065|420
+SU01ET| i S tamuhaoe1240pac)| 1095 420
1-503015T A > REZ(M3x15)(F% > /8A) 8pcs | 420

36

Bind Screw(Titanium/M3x15/8pcs)




EXFybh - UVT-Tv2v—(2)

Screw, Nut, Ring, Washer (2)

% FOR JAPANESE MARKET ONLY.

BE ‘ B A% ‘*ﬁm BE ‘ BE A% ‘*ﬁm BE ‘ B A% [xEf
No. Parts Names Quantity| (BE:2) No. Parts Names Quantity| (t:2) No. Parts Names Quantity| (Bt:2)
Dmmmmm I?ILaT I:-e/:d Screw m I?IL; Ife:dtes\:lf?Tl;)/—;ing Screw Ommmm I?l—o/:nliijl-\iead Screw
I EZ(M2.6x8/10A) TPHZEZX(M2.6x6/10A) FANEZ(M2x8/T10A)
1-832608 | £|at Head Screw(M2.6x8/10pcs) |10PCs| 210 | 1-832606TP | 1p Fiat Head Screw(M2.6x6/10pcs) | 10PCS| 210 | [ 1-842008 | gy g Screw(M2x8/10pcs) 10pcs| 210
1-832612 lg: E;ié'\éflfv)\;(]lvzlé.ggé)/mpcs) 10pcs| 210 1-832608TP Ix: :;Zd(’\s/lczré%v)zfllgggiOpcs) 10pcs| 210 1-842010 g{—o/:nliéc(’r\gi)((l\llgg(())/ﬁpcs) 10pcs| 210
590008 | 1o cna SoromiMropes | |10908 210 | [rsmre| o e [100cs] 210 | | 142015 | 8 opes)[109°5] 210
592008 | 1 Serowibopes) |08 210 | [rsoste| 72 LT o108 210 | | 154008 | 2o S8 L ey [109c5] 210
9010 | P e SorewMonopes) |100e5| 10| s 1h e L g 10965 210 | | 1549012 | A ScrowMaiziopes) |109°5] 210
1-833012 I?IL: :;Z\é’\gfélvz(l{/ﬂsgg)/wpcs) 10pcs| 210 1-833010TP $Eglaj_t I-tl‘;:a\(j(’\g?é\lv(()l\ggfg/)10pcs) 10pcs| 210 m I?(_o/:ni I{Ieta; Sil?j'épping Screw
9001 | 1 cnd SorewiMxianopes) 10965 210 | [rsamare| o e e [1095] 210 | [rsamate | pes) |109°5] 210
S906 | 1o oad SerewtMaaopes) | 10965 210 | [10sTe| 5 T o) 1095 210 | [ o i dpos) |1095] 210
9018 | P e SaremMnopes) |10005| 210| st | 28 B o opes 105 210 | | vs08te| o Sl antpes) [1095] 210
59090 | £ e Serommaonopes) |10065| 10| st | 28 e o opes 1006 210 | |1 o S v anopes) [109es] 210
9008 | 1 e Seremianiopos |10065| 210| [ vsmaante |28 e g 1006 210 | | 1S4STP| 5 s SeromivipcisOpes) |10PS] 210
010 | 1o ond SeroniMxiOnpes) |10965| 210 | | 1504STP| 15 it L2 oy 00| 210 | | IIIIIID
1-834012 I?IL; :;icghéjr);lvz(aﬁé)/wpcs) 10pcs| 210 Dﬂmmm Wftzni:zlgiead Screw 1-853003 Stetjsl;rivilsﬂl\gf:’)f/%:ags))\ ) 10pcs| 210
94015 | P e Serewaisiopes) |10905| 210|100 | £ e 100es 420 | | 1559008 | e e [10pcs| 210
018 | i e Seremaiinopes) |100e5| 10| | 1s0010T| B o |100es| 420 | | 1559005 | G S saintpon[10pes| 210
1594020 | 1 Seremtizonoes) 10905 210 | [rsaiet| ot pey 1098 420 | | 15508 | S ceopesy|109°5] 210
[)mmm I?IL; I/-I\e:daH;;xt:S;érew 1-833015T ga?HEa?étﬁnﬂi@rfi?m?M\;xﬁ?/;\p)cs) 8pcs | 420 1-853010 Stetjst::rivilsﬂl\gfg/%;gsj;) 10pcs| 210
SBISH) 1 enc Scrmbinniaesiopes) 10905 315 | 15300t | £ o) 8ocs 60| | vssonre | Gorec e oo [1opes| 210
SHIGH) 1 eac Scremtbihiasopes) 10965 315 | 153010 | £ bt 80cs 90| | vsso0ta | Gorsc e o) [spes 210
SO0 i Cormmlmcianattpes) [ 10958 315 | |01 g | 95 | 630 | | 155020 | ST poropes) | S9es | 269
FSEII0M] ot Lo Scrmwitianionopen 10955 315 | [0 e | 905 | 630 | | 155025 | G g | s | 915
SHOISH) it Sremthenbiashopey 1005|315 | | DI e eescrew 5008 | G S romaanaiopesy[109%8 210
SHOIOH] it ScromHenhiad Bopen 10965 315 | 1S4 s | 80cs 525 | | 1554008 | Gl e serntpy [10pes| 210
SIS it o Cermmlmxhiansiopes) 10955 420 | [ rssmont |t | 95 | 525 | | 155902 | G cmimeniatpoy . |199°5] 210
FSMIION| ot oo Scrmwithinionopen 10955 420 | (13t e oo | 95 | 525 | | 1559020 | G cmenzoropes | 98 | 269
MO ot o Scrowttti2Honey 10958 420 | [1ssmtant| i) eoes 525 | | vsssons | & e spcs | 263
SMOISH) it SeromHenhin810pe)[10965| 420 | [ FSIO0SHT| ot S Tamimishae | 255 | 525 | | 1559090 | S0/ SCmenaapen | 5908 | 315
PFIEX(MAx18)(Ny T X/6A) FIVYSIYEVTER Yy —
1-834018H Flat Head Screw(Hex/M4x18/6pcs) 6pcs | 420 m Titanium Flat Head Self-Tapping Screw @ Washer
FSMIZON| i Cermmsxianzniipe) | 5958 | 420 | (1S £t 1095 420 | | oene | o opes) . [109cs| 210
FSMIZSH| it o Scrow(exazaipes | 598|420 | [1SIIT| 1 esattn 10008 420 | | esrss | e omapee) [109cs| 210
VSIUIPT 15 s STzt 10965 420 | 1400 e o) |10ps | 210
VSIISTP 15 o s Scrn(Tammidasipn | 905 | 20| 1900010 | e o) |10pes | 420
VUS| 12 S Tamiars g | 4958|830 | |00t | e apee) 1093|420
VU] 120 e Seumnsoips | 408|690 | | vwarione| oLt O ahonce) . [109es| 210
VSUESTPT 15 s Scm(Tamomots i | 4955 | 690|101z | o0 e [10pes| 210
HITONOS i nerret 0 opesy | 5Pes | 210
1-W701110 xgg:@%zy;&g&k) 5pcs | 210
@ 7\7') VI —
Spring Washer
0S| cher(Spring Marc 5/10pcs) 076|210

37




KyOSHD

HE FINEST RADIO CONTROL MODELS

RER—LR—Y
www.kyosho.com

RERA =t

_ T243-0034 #HR)IBEARHGMFI53
[X—n—EroRESREERLT @1V —IEH%EEEEE 046-229-4115
R2IR/CEZELHEL £, | BEVWETI : BRR~2R@WEHEZR<)10: 00~18: 00

ss290910-1  PRINTED IN CHINA



